

Certificate of Testing



Certificate Number: 2013/59
Date: December 2013
System: Aliva Alucovering Rainscreen
System supplier: Aliva UK (Gruppo IVAS) Ltd

Tests performed:

Watertightness - dynamic	✓
Wind resistance - serviceability	✓
Wind resistance - safety	✓
Soft body impact	✓
Hard body impact	✓

In accordance with 'Standard for systemised building envelopes CWCT, 2006

Signed:  Test Witness

Signed  Director